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5 Y P Tl HYLN-IMR18650-1200mAh 3. 7V 1200mAh 4. 44Wh
Bt Chinese
Name of Sample £ Lithium ion Battery HYLN-IMR18650-1200mAh 3.7V 1200mAh 4. 44Wh
English
Hass 1123060549
Sample No.
ES™R o) 0 T R AT R 2 )
Consignor Henan Hengvi lithium energy technology Co., Ltd
&L TR RERR A R AT
Manufacturer Henan Hengvi lithium energy technology Co., Ltd
Kol 7 ik Wers e il sl = 0

Test method

ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3

FIR AT

BEE IR Gl fbrde 11D
ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criteria

Criterion ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3
Fon i g

A#“" Koy S GRS
ppearance Violet Cvlinder plastics film shell

A% B i

Accepted Date

AL B Y

Test Date

2023-06-21 2023-06-30 ~ 2023-08-04

R A

Test Items \}&\: “'
; [PRY) Pete v = P -\ - i | o ; % ' P 7
LRI, AT OO GRBGRIARHE T ) ST/SG/AC. U-’“%R@\‘-ﬂﬁﬁfmd{ -
k. \"> ~ %
P oo The sample has passed the test items of UN Manual ()f\ﬂegz{_:.;’u]d Crs
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 \\’ /
Conclusion .

2 H I (Date) : 2023-08-04

HiE

Comment

nf A L b Rechargeable Lithium Cell. /

oL R

Consignor
Address

R B A

Post Code

523000

At
Approver:
K%

Title:

T4 3%

okl

Compiler:

T

Checker:

a4 B

HLfE 22 R IC (Head of Electrochemical Testing Department)
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A = o B N £, o
pe | ARAE LA AR EERBATRLERT Bl | AFen | &
= . oL 25 N 25 *E
No Name of Test Standard requirement or The Test Restilt Banalision R "
- (tartis Clause Number of Standard us emar
WA GRS bR T
> \ i) ST/SG/AC. 10/11/Rev. T&Amend. 1 38,3 i 11 3
i o R A é}éii‘ | ASGAAC 10/11/Rev, Téhmend. 1 38,3 ik IJLMJ %= 1 . A ;
Altitud el e . See Appendix 1 Rl
€ UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. T&Amend. 1 Scetion 38. 3 =
Test T.1
AT IR (s Bl =F
) Fhi ik JLM; ST/SG/AC10/11/Rev, TéAmend. 1383 8 | WEH% 2 o
2 2.2 See Appendix 2 &)
Thermal test UN Manual of Tests and Criteria N p.[{;q()d !
ST/SG/AC, 10/11/Rev. ThAmend. 1 Seetion 38, 3
Test T.2
WA I CORBG fbsdE T
5 JEY ST/SG/AC.10/11/Rev. TeAmend. | 38.3 0 | % 3
3 . : T 3 See Appendix 3 i
Vibration UN Manual of Tests and Criteria ve Appendix p.jl;g;;[]
ST/SG/AC. 10/11/Rev. 7&Amend. | Seetion 38, 3 S
Test T.3
BT (UG Tt F
Mk HE) ST/SG/AC. 10/11/Rev. TAmend. 1 38.3 % | GLEH% 4
1 YT, 4 See Appendix : ik /
Shock UN Manual ol Tests and Criteria B “ppendifiy p.(-;lss od ’
ST/SG/AC. 10/11/Rev. T&Amend. 1 Seetion 38. 3 ¢
Test T.4
BeA b GRS bt T
~ HNE Hj\;" .‘:"I'/S(i/f\l'. WO/11/Rev. ThAmend. 1 38.3 60 [ B & 5 "
2 ) AL See Appendix 5 ' o/
External short N Manual of Tests and Criteria ®% ARERGLA H D, N §
. . i Passed
circult ST/SG/AC. 10/11/Rev, T&Amend. | Section 38. 3
Test 1.5
BT I CLlas il T
i WY ST/SG/AC.10/11/Rev, TeAmend. 1 38,3 0 | w3 6
6 $4T. 6 See Appendix 6 ik /
Impact LN Manual ol Tests and Criteria — S R P:—';‘I-;S(-‘H '
ST/SG/AC, 10/11/Rev, T&Amend. 1 Section 38,3 "
Test T.6
et I GRUS A bl T
; gﬁﬁﬂﬁ(% f}‘;]% :'I',’H(i’;lt', 10/11/Rev. T&Amend, 1 38,3 it UM:” X 7 AH%
Forced dlscharge LN Manual of Tests and Criteria 26 Appendix; T -;H.., /
I
ST/SG/AC. 10/11/Rev. T&Amend. 1 Seetion 38 3 assed
Test T.8
This space intentionally left blank
UTEH
8
e L PABGIE 20 C—25°C : FRBTRERE - /%
Test Environment Ambient temperature:20°C-25°C :Ambient humidity: /%
Condition
Hm T |
HaRBER L
5 A .
Subcontracted Test saEy | LR / Li$7 S /
Condition Subcontracted | Name Post Code
Laboratory Houht / W, 75 ;
Address Tel

~¢ 2.\
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i) I RRAAE LA |
No. Name of Test Items Altitude simulation
Sis !‘_\;_L- i . ‘,f-}“ )
*$auu *—%‘Fg)ik’i.é 1&&3.‘-1- ﬂ'] Befolt 'Iihi}..l)é— Aﬁ.el j}ﬁ:ﬁ_éjﬁ\k ﬂ%ﬂ%@& }t"%
%5 Sample Status RE Tk E RE FF# 4% | Mass Loss | Residual |35
Sample Mass ocv Mass ocv OCV  |Other
No. /g IV /g A% % /% Event
001 | oyirorthil | 349675 | 414 | 340673 | 414 0.00 | 100.00 | ©
002 | oot | 3409898 | 4014 | 34.9895 | 413 0. 00 99.76 | o
003 | oyt | 34.0825 | 415 | 34.9822 | 414 0. 00 99.76 | o
00 | eanao e | 84 754 15 | 34.7511 | 4.15 0.00 | 100.00 | ©
005 | yepornt | 348887 | 414 | 348884 | 414 0.00 | 100.00 | ©
008 | pscre o et S S 74 4,150 '35, 1472 | 4.15 0.00 | 100.00 | ©
007 | iCreAuE R Ines 7eaeflll 415 | 347862 B 4. 14 0.00 | 99.76 | o
25CYCHE T ar mpps A 1E e 5
008 95CYC Fully chafded 35. b665 t. TS 35. 5661 4.15 0. 00 100. 00 0
009 | psveperdt o ssoms | 415 | 3moniz| 414 0. 00 99.76 | o
010 it 35.0530 |  4.15 | 35.0527 | 4.15 0.00 | 100.00 | ©

A PEE

This space intentionally

lel't blank

ik LR VoA D-AK R-sf PRk 0-RiiR. RAA. RMIK, K. Aiek,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

—z 1
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'3 9 R A LA | AL
No. Name of Test Items Thermal test
Ha |  HaRrs L B BB A | 5 g0k | MaeE i
%5 Sample Status RE | LA RE Fr 348, & | Mass Loss| Residual | 3%
Sample Mass ocv Mass oCVv OCV |Other
No. /g v /g A% % /%  [Event
001 | oyeporib it ] 34.9673 | 414 | 34.9601 | 4.04 0.02 | 97.58 | o
R O o o B .13 | 34.9831 | 4.04 0. 02 97.82 | ©
003 | oyeporihl oo | 349822 | 414 | 349758 | 404 0. 02 97.58 | o
004 o ad P W 4.15 | 34.7436 | 4.04 0. 02 91.35 | ©
005 | yopon®RL 1348884 | 414 | 34.8809 | 4.04 0.02 | 97.58 | o
006 | poie it GRRIRSTyo (B 4 158IM0ENTmo (T 4.03 0. 02 97.11 | o
007 | gp 2 R Bl 862 114 | 34.7806 |  4.02 0. 02 97.10 | o
008 | psercrorrroti | 3546661 .15 | 35.5601 [ 4.03 0. 02 97.11 | o
009 | ssvc vt o 350112 | 414 | 35.0644 | 4,02 0. 02 97.10 | ©
010 e 35. 0527 L15 | 35.0467 | 4.02 0. 02 96.87 | ©

b 2
LN

This space intentionally
lef'v blank

&k LR V-IRA DK R-2A PRk 0-Rif. RARA. MK, TkE. AAk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

o T |
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A% 3 ¥R A LA | SR
No. Name of Test Items | Vibration
B B2k A iXIEA] Before RIS After FEHE | #lewE | L
R Sample Status ¥ b E| K& FF34 ¥, JE | Mass Loss | Residual | L&
Sample Mass ocv Mass oCcVv ocv Other
No. /g A% /g vV 1% % Event
001 | oyt pori il o1 34.9601 | 4.04 | 34.9586 | 4.03 0.00 | 99.75 0
002 [ Rl 1340831 404 | 34.9809 | 4.03 0.01 99. 75 0
003 | oy pormERl o |34.9758| 4.04 | 349738 | 4.03 0.01 99. 75 0
004 | oAl 1347436 | 404 | 34.739%6 | 4.03 0. 01 99. 75 0
005 | ot A BUI8E00T| 404, S 34,8786 1. 03 0.01 99. 75 0
006 | yucherrcrred i RIaRITMI0 | 4. 03,4780 Moz | 4. O 0.00 | 99.50 0
007 | pperoca i Raas. 7806 |1 4. (2% | 34.7800 284 01 0.00 | 99.75 0
008 | o prd el 1355601 | 4.03 | 355593 | .01 0.00 | 99.50 0
009 | iRl 1350644 402 | 35.0633 | 4.0l 0. 00 99. 75 0
010 s T 35.0467 [  4.02 | 35.0465 | 4.0l 0.00 | 99.75 0

Iy =

This space intentionally
left blank

ik LR V-RA D-ARK R-2E F-RK 0-R#R. LA, LMK, Rk, ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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3 1 B B 2 # i
No. ' Name of Test Items Stisel
AT Bef IS Aft 2 1o
HE | HERA e R g M |
U2 e St;;;us RE | FB0E| B2 FF3%#,JE | Mass Loss | Residual | L&
Sample b Mass ocv Mass ocv oCcVv Other
No. lg AY /g Y /% % Event
001 | oyeromtt | 349586 | 4.03 | 34.9570 | 4.03 0. 00 100.00 | o
002 | oyeroet Rt 1 34.9809 | 4.03 | 34.9808 | 4.03 0. 00 100.00 | o
003 | oyeoERl 1 34.9738| 4.03 | 34.9724 | 4.03 0. 00 100.00 | ©
004 | oyepori it | 347396 | 4.03 | 34.7393 | 4.02 0. 00 99.75 | o
- 1CYCSE A Fa : . ; :
005 | iovcruniy a | 34.8786 | .03 | 34.8778 | 4.03 0. 00 100.00 | ©
006 | e rorrei 1 3n 1402 | 4. 00807 35, 1406 |4 o1 0.00 100.00 | o
007 | srovepurrrots o iGHme00 | 4. G0 | 34.7706 B 01 0. 00 100.00 | ©
008 | sevoperes o Ml masiobos |1 4. 01N Hmesestan |14, 00 0. 00 9.75 | o
009 | ssre il 1350633 .01 | 35.0626 | 4.0 0. 00 100.00 | o
010 | yrereporii il ] 35.0465| 4.01 | 35.0458 | 4.01 0. 00 100.00 | o©

b l{an spice intent fonally
-LE left hlank

#IE: LR V-IRA D-figdk R-20 % F-de k. 0-%iR. & A LR LA, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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g s R R B % AR Y1 5%
No. Name of Test Items External short circuit
¥ o = oa
s Fak A M*‘T‘ ;"i@fim’mﬁ H L%
Sample No. Sample Status i el n/abc S pRERAre Other Event
LCYCHE A 7i il 55
001 1€YC Fully charged 125.9 0
1ICYCHE A 71l o -
2
002 ICYC Fully charged 127.5 0
. 1CYCHE 4= fo 1l m
003 ICYC Fully charged 125.9 0
1CYCHEAS A H, -
004 1CYC Fully charged H7.5 0
= ICYCyE 4 FE o
005 ICYC Fully charged 125.1 0
: 25CYCHE A 7o M 4
006 25CYC Fully charged 118. 3 0
25CYCTE 4 Fa ot
007 95CYG Fully charged 123.9 0
25CYCHEAS At Qg
008 95CYC Fully charged 119.5 0
25CYCHE 4 7e i
C
009 25CYC Fully charged 118.9 0
25CYCHEA A1 ;
010 95CYC Fully charged 124.1 0
LJF"';“‘l'I This space intentionally left

blank

@iz D-MRAK R-2E F-RK 0-LMIk. RARK. LKL,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

~—~LIT B
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o 6 AR B 4 AR fiioli
No. Name of Test [tems Impact
. . : ' oo R R 58 E
R Kok e ?\ AR EVRIR Y
ax. bl rma B erature 5
Sample No. Sample Status xie C cmp Other Event
1CYC 50%7EHE "
011 1CYC 50% Capacity L17.1 0
. 1CYC 50%78ht 5
012 1CYC 50% Capacity 2.6 0
; 1ICYC 50%%¢ 4
013 1CYC 50% Capacity 116.5 0
; 1CYC 50%7¢5E 9
014 ICYC 50% Capacity l12.2 O
» ICYC 30%756: -
015 1CYC 50% Capacity 26.5 0
; 25CYC 50%F
016 95CYC 50% Capacity 114.7 0
25CYC 5O%ZL o _
017 25CYC 50% Capacity 113.5 0
25CYC 50%FE G o
018 25CYC 50% Capacity 112.9 0
25CYC 507kt 9 7
013 25CYC 50% Capacity 112.7 0
020 25CYC 50%FEw 116.0 0

25CYC 50% Capacity

LR

This space intentionally left
blank

#ik: D-MRIK P-AK 0-LMRk, AALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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No. Name of Test Items Forced discharge
#ﬂ%%% *’?‘ﬂ%%ﬁé -ﬁ-’f&ﬂlﬁs
Sample No. Sample Status Other Event
021 10YC ll“fd:lclj\t/rl‘ljliic‘l}lll!lgul 0
022 1cYC ]F(Jl(l)\L /(Tiﬁ;ifll%x rged O
023 1CYC 1;131(11} ‘j:iji%‘llllj:u'gmf 0
024 1CYC IFCLBII(;’T_\.FTfl:ijiitjlii-u‘gmI 0
025 1CYC ]Ifu\l{l;\_.': ?l--i)iic:t}lrlul'gml O
026 Hwﬂiggiﬁiiiﬁﬁnﬁud 0
027 LCYC l@?ﬁf f!\-:iﬁs)’f:llliu'gm! 0
028 1CYC li(f]%j\h fl\IJfL[i!ii reged 0
029 16YC IFS?I(;}\L %ijif\?ilu-gcv(l 0
030 10YC ll-‘?'i(nlj;d ?ﬂr’.ﬁifﬂin-g...i Y
e
031 zmwgﬁgﬁ?Ljﬁ?&nqml 0
032 25(:\-'(:2?-‘(1?‘1[1&; fﬂrfi_-'lli. rged 0
033 .:‘3(\(;—)Sl"{tl&lclj\i ?;ijii‘ll?:il'gm=(l 0
034 2MWEﬁgE?f?ﬁ%:&ngvd 0
035 TR 0
036 QSC\-'(??g.lclifi{(]rijﬁ-llli.I-gl-d O
037 2.—3(‘\'(‘2 11(31(1? /::i?ci}%il'gml 0
038 2:'1{‘\'L“Z‘:;-‘Er'lcl%?izjjﬁflargml 0
039 23(\(2}(131(:17\L?;1J1ill{|’11p,ftl 0
040 25('Y(??g.lfl(‘l::‘l':f;ﬁfi:ll?;n'gvd 0

&iE: D-MIR F-A2K 0-Rfgik, RAK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

A B



LA TRA AT PR G
B op R - WA
Shanghai Institute of Chemical Industry NO. 1123060549
Testing Co., Ltd. Test Report— Appendix 10/10

ol 14 4 ek



